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ITEM PART NO DESCRIPTION QTY.
1 7103640 FRAME ASSY, FLAT BLACK 1
2 7104579 SUBFRAME, FLAT BLACK 1
3 7104580 BRACKET, LEG FLAT BLACK 1
4 7106186 HANDLE, REAR ASSEMBLY 1

4.1    HANDLE, REAR SILVER 1
4.2    BOLT, 5/16-18 4
4.3    WASHER, 5/16 8
4.4    NUT, LOCK 5/16-18 4
5 7106187 HANDLE, FRONT ASSEMBLY 1

5.1    HANDLE, FRONT SILVER 1
5.2    BOLT, 5/16-18 4
5.3    WASHER, 5/16 8
5.4    NUT, LOCK 5/16-18 4
6 7106188 ENGINE SERVICE ASSEMBLY, GX390 1

6.1    KEY, M6SQ X 25MM 1
6.2    BOLT, 3/8-24 4
6.3    WASHER, 3/8 4
6.4    NUT, 3/8-24 NYLOCK 4
7 7103089 KEY M6SQ X 25MM 1
8 7106232 PUMP HAT SERVICE ASSEMBLY 1

8.1   7104880 BRACKET, PUMP HAT F/BLACK 1
8.2    BOLT, 5/16-18 4
8.3    WASHER, FLAT 5/16 8
8.4    NUT, LOCK 5/16-18 4
9 7106189 PUMP, SERVICE ASSEMBLY 1

9.1   7104757 PUMP, 3900PSI@4.0GPM 1
9.2   7102469 PLUG, 3/8" NPT 1
9.3   7101331 THERMAL RELIEF VALVE 1/2 NPT(M) 1
9.4   7100019 COUPLER, 3/8" QC-F x 3/8" NPTF 1
9.5   7100051 INLET FITTING, 1/2" NPTM x 3/4" GHT 1
9.6    BOLT, M8 4
9.7    WASHER, SPLIT LOCK 5/16 4
10 7106190 BELTGUARD ASSEMBLY 1

10.1   7104615 BELTGUARD, BACK SILVER 1
10.2   7104616 BELTGUARD, FRONT SILVER 1
10.3   7104617 BELTGUARD, BRACKET SILVER 1
10.4    WASHER, SPLIT LOCK 1
10.5    NUT, CLINCH, 1/4-20 1
10.6    BOLT, 1/4-20 2
10.7   7101166 SPACER BACK 2
10.8   BOLT, 5/16-18 2
10.9   WASHER, 5/16 4
10.10    NUT, LOCK 5/16-18 2
10.11   RIVET 3
10.12   7100389 GROMMET, 7/16" RUBBER 2

11 7101997 PULLEY 2 3V500-H 1
12 7101788 PULLEY, 2.3V4-5H 1
13 7100174 FLANGE BUSHING, KEYED H x 24mm 1
14 7100173 BUSHING H X 1 1

ITEM PART NO DESCRIPTION QTY.
15 7106191 WHEEL, KIT 2

15.1    WHEEL, LARGE MAG 1
15.2    COLLAR, LOCKING 5/8 2
16 7103600 FOOT KIT, 1.250 TALL 2

16.1    FOOT, RUBBER 2IN OD X 1.125IN 1
16.2    BOLT, 5/16-18 1
16.3    NUT LOCK 5/16-18 REG NYLOCK 1
16.4    WASHER, FLAT 5/16" 1
16.5    WASHER, 3/8 1
17 7103596 ENGINE ADJUST BLOCK SVC KIT 1

17.1   7100101 ENGINE ADJUSTING BLOCK 1
17.2    WASHER 3/8 1
17.3    NUT, 3/8-16 2
17.4    BOLT, 3/8-16 1
17.5    WASHER, 1/4 4
17.6   NUT, LOCK 1/4 2
17.7    BOLT, 1/4-28 2
18 7103599 BELT GUARD TENSIONER KIT 1

18.1    SCREW, 8MM SHOULDER 1
18.2    SCREW, 10-32 PAN HEAD PHILLIPS 1
18.3    BOLT,5/16-24 1
18.4   7101378 WASHER, FENDER 3/8 1
18.5   7101373 WASHER, BUMPER RUBBER 1
18.6   7101170 SPRING, BELT GUARD TENSIONER 1
18.7   7100719 NUT SPRING EYE 1
19   7103594 HARDWARE KIT, ENGINE MOUNT 1

19.1   BOLT, 3/8-24 4
19.2   WASHER, 3/8 8
19.3   NUT, LOCK 3/8-24 4
20     7106243 HARDWARE KIT, PUMP MOUNTING 1

20.1   BOLT, M8 4
20.2   WASHERS, 5/16 SPLIT LOCK 4
21   7100389 GROMMET 6
22 7100634 5 PC. 3.5 NOZZLE SET 1
23 7100393 GUN, 5000PSI@10GPM 1
24 7100551 LANCE, 48IN 1/4MPT, QC(F) 1
25 7016249 HOSE, 3/8IN X 50FT, 4500PSI 3/8QC 1
26 7103708 SOAP HOSE AND FILTER KIT 1
27 7102045 TOOL, NOZZLE CLEANING, UNIV 1
28 7102389 MANUAL, OWNERS, WB SERIES 1
29 7100144 CARTON, 45-1/2 X 26-1/2 X 24-5/8 1

PUMP IDENTIFICATION TABLE
PUMP MODEL PUMP PART NO. PUMP KIT

ZWD-K4042 7104757 7106189
TX SERIES 63 7103180 7106244
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PUMP ASSEMBLY
PART NO. 7106189

ITEM PART NO DESCRIPTION QTY.
9.1 7104757 PUMP, ZWD-K4042 1
9.2 7102469 PLUG, 3/8" NPT 1
9.3 7101331 THERMAL RELIEF VALVE 1/2 NPT(M) 1
9.4 7100019 COUPLER, 3/8" QC-F x 3/8" NPTF 1
9.5 7100051 INLET FITTING, 1/2" NPTM x 3/4" GHT 1
9.6  BOLT, M8-1.25 4
9.7  WASHER, SPLIT LOCK 5/16 4
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GUN, 5000PSI@10GPM
PART NO. 7100393 

LANCE, 48IN 1/4MPT QC(F) 
PART NO. 7100551

SOAP HOSE AND FILTER ASSEMBLY
PART NO. 7103708

24

HOSE, 3/8IN 4500PSI X 50FT, 3/8QC
PART NO. 7106249

25

26
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